Download Print this page

Honda SUBWOOFER KIT Installation Instructions Manual

2002-2006 cr-v subwoofer kit
Hide thumbs

Advertisement

Quick Links

www.collegehillshonda.com/parts
INSTALLATION
INSTRUCTIONS
NOTE: The subwoofer can not be installed with an
under-seat CD changer.
PARTS LIST
Subwoofer Kit:
P/N 08A39-5E1-010
Subwoofer
Owner's manual
Subwoofer Attachment Kit:
P/N 08B39-S9A-101
Right subwoofer bracket
Left subwoofer bracket
Subwoofer harness
Switch
Fuse label
© 2005 American Honda Motor Co., Inc. - All Rights Reserved.
Accessory
SUBWOOFER KIT
15 Wire ties
Wire tie with clip
4 Cushion tapes
EPT sealer
4 Washer bolts, 6 x 12 mm
Washer bolt, 5 x 10 mm
(SE models only)
Flange nut, 5 mm
(SE models only)
AII 30529 (0509)
Application
2002-2006 CR-V
Publications No.
AII 30529
Issue Date
SEP 2005
1 of 11
08B39-S9A-1010-91

Advertisement

loading

  Related Manuals for Honda SUBWOOFER KIT

  Summary of Contents for Honda SUBWOOFER KIT

  • Page 1 Left subwoofer bracket Washer bolt, 5 x 10 mm (SE models only) Subwoofer harness Flange nut, 5 mm (SE models only) Switch Fuse label 1 of 11 08B39-S9A-1010-91 © 2005 American Honda Motor Co., Inc. - All Rights Reserved. AII 30529 (0509)
  • Page 2: Tools And Supplies Required

    Disconnect the negative cable from the battery. retaining tabs.) If equipped, unplug the vehicle connector. 2 of 11 AII 30529 (0509) © 2005 American Honda Motor Co., Inc. - All Rights Reserved.
  • Page 3 CONNECTOR PASSENGER’S (If equipped) DASHBOARD UNDER COVER DRIVER’S DASHBOARD PINS (2) LOWER COVER POCKET SELF-TAPPING FUSE SCREWS COVER CLIP (8) CLIP (4) 4130111H 3 of 11 © 2005 American Honda Motor Co., Inc. - All Rights Reserved. AII 30529 (0509)
  • Page 4 TRACK END then remove the trim. COVERS (3) 4628020K LEFT FRONT DOOR SILL TRIM CLIPS (5) 4728040M 4 of 11 AII 30529 (0509) © 2005 American Honda Motor Co., Inc. - All Rights Reserved.
  • Page 5 SUBWOOFER HARNESS WIRE TIE AUDIO UNIT SUBWOOFER OPENING HARNESS AUDIO UNIT OPENING SUBWOOFER GLOVE BOX HARNESS OPENING 4628030K 4628040K VEHICLE HARNESS 5 of 11 © 2005 American Honda Motor Co., Inc. - All Rights Reserved. AII 30529 (0509)
  • Page 6 Secure 4628060K the subwoofer harness to the vehicle panel and SUBWOOFER the door sill using four cushion tapes in the areas HARNESS shown. 6 of 11 AII 30529 (0509) © 2005 American Honda Motor Co., Inc. - All Rights Reserved.
  • Page 7 RIGHT SUBWOOFER BRACKET SEAT PANEL LEFT 6 x 12 mm SUBWOOFER WASHER- BRACKET SELF- 4413171K BOLT TAPPING HEATED SEAT 4N18500K SCREW RELAY (Discard.) 7 of 11 © 2005 American Honda Motor Co., Inc. - All Rights Reserved. AII 30529 (0509)
  • Page 8 33. Remove the four screws from the subwoofer. (HEATED SEAT RELAY) SUBWOOFER HARNESS SCREW (Reuse.) 200 mm DRIVER’S WIRE TIE SEAT FRAME WIRE TIE 4N19512K SUBWOOFER 4413181K 8 of 11 AII 30529 (0509) © 2005 American Honda Motor Co., Inc. - All Rights Reserved.
  • Page 9 Do not pinch the vehicle harness SUBWOOFER when sliding the seat back and VEHICLE forth. HARNESS 4729010K DRIVER’S DASHBOARD LID OPENING 4607500K LOWER COVER 9 of 11 © 2005 American Honda Motor Co., Inc. - All Rights Reserved. AII 30529 (0509)
  • Page 10 44. Reinstall the driver’s dashboard lower cover. VEHICLE SUBWOOFER VEHICLE CONNECTOR HARNESS CONNECTOR SWITCH DRIVER’S DASHBOARD SCREW LOWER FUSE COVER COVER POCKET SELF-TAPPING SCREW CLIPS (8) CLIPS (4) 4806500K 10 of 11 AII 30529 (0509) © 2005 American Honda Motor Co., Inc. - All Rights Reserved.
  • Page 11 53. Pull up on the driver's window switch fully to close the window completely, then hold the switch for 2 seconds. 54. Test the driver's window AUTO function. 11 of 11 © 2005 American Honda Motor Co., Inc. - All Rights Reserved. AII 30529 (0509)

This manual is also suitable for:

08a39-5e1-010